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Test Report Certification

Applicant : HAOYI1YUAN (SHENZHEN) ELECTRONIC CO., LTD
Manufacturer : HAOYI1YUAN (SHENZHEN) ELECTRONIC CO., LTD
EUT Description : 150M wireless usb adapter

(A) MODEL NO.: WU106A

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: DC 5V

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : November 2-4, 2010
Prepared by : j
(Engineer)
Approved & Authorized Signer : 5
{ »
M I\J
(Manager)

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT : 150M wireless usb adapter
Model Number : WUI106A

Frequency Band 1 2412-2462MHz

Number of Channels 11

Antenna Gain : 0dBi

Power Supply :  DC5V (USB terminal)
Data Rate . IEEE 802.11b: 11Mbps

IEEE 802.119g: 54Mbps
IEEE 802.11n: 150Mbps

Applicant © HAOYIYUAN (SHENZHEN) ELECTRONIC CO., LTD

Address - No. 07# LangSha Road, SongGang, BaoAn, ShenZhen
GuangDong, China

Manufacturer ' HAOYIYUAN (SHENZHEN) ELECTRONIC CO., LTD

Address - No. 07# LangSha Road, SongGang, BaoAn, ShenZhen

GuangDong, China
Date of sample received :  October 25, 2010

Date of Test : November 2-4, 2010

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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1.2.Description of Test Facility

EMC Lab :Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD

Site Location . F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

FCC ID: YXA-WU106A

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



Table 1: List of Test and Measurement Equipment

2. MEASURING DEVICE AND TEST EQUIPMENT
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Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 9, 2011
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 9, 2011
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 9, 2011
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 9, 2011
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 Jan. 9, 2011
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 9, 2011
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 9, 2011
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 Jan. 9, 2011
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 9, 2011
LISN Schwarzbeck NSLK8126 8126431 Jan. 9, 2011

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode
The mode is used: 802.11b Transmitting mode

Low Channel: 2412MHz
Middle Channel:; 2437MHz
High Channel: 2462MHz

802.11g Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

802.11n Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

3.2.Configuration and peripherals

Notebook

EUT

T

USB port

Figure 1 Setup: Transmitting mode

FCC ID: YXA-WU106A
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4. TEST PROCEDURES AND RESULTS

FCC Rules Description of Test Result
Section 15.247(a)(2) 6dB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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5. 6DB BANDWIDTH MEASUREMENT

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: 150M wireless usb adapter)

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.150M wireless usb adapter (EUT)

Model Number : WU106A
Serial Number . N/A
Manufacturer : HAOLIYUAN (SHENZHEN) ELECTRONIC CO., LTD

5.4.0Operating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



5.5.Test Procedure
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5.5.1.The transmitter output was connected to the spectrum analyzer through a low

loss cable.

5.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

5.5.3.The 6dB bandwidth is defined as the total spectrum the power of which is higher

5.6.Test Result

than peak power minus 6dB.

PASS.
Date of Test: November 4, 2010 Temperature:  25°C
EUT: 150M wireless ush adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode: TX Test Engineer: Joe
The test was performed with 802.11b
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 10.76 > 0.5MHz
Middle 2437 10.60 > 0.5MHz
High 2462 10.48 > 0.5MHz
The test was performed with 802.11g
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 16.60 > 0.5MHz
Middle 2437 16.56 > 0.5MHz
High 2462 16.56 > 0.5MHz

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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The test was performed with 802.11n
Frequency 6dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2412 17.76 > 0.5MHz
Middle 2437 17.72 > 0.5MHz
High 2462 17.76 > 0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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802.11n Channel Low 2412MHz
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802.11n Channel Low 2437MHz
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802.11n Channel Low 2462MHz
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6. MAXIMUM PEAK OUTPUT POWER

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: 150M wireless usb adapter)

6.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.150M wireless usb adapter (EUT)

Model Number : WUI106A
Serial Number : N/A
Manufacturer . HAOLIYUAN (SHENZHEN) ELECTRONIC CO.,LTD

6.4.0perating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to 1IMHz and VBW to 3MHz.

6.5.3.Measurement the maximum peak output power.

6.6.Test Result
PASS.

Date of Test: November 4, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V

Test Mode: TX

Test Engineer: Joe

The test was performed with 802.11b

Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 10.95 12.45 30dBm/1W
Middle 2437 9.68 9.29 30dBm/1W
High 2462 10.58 11.43 30dBm/1W
The test was performed with 802.11g
Channel Frequency Peak Output Power | Peak Output Power Limits
(MH2z) (dBm) (mW) dBm /W
Low 2412 10.10 10.23 30dBm/1W
Middle 2437 9.00 7.94 30dBm/1W
High 2462 10.01 10.02 30dBm/1W

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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The test was performed with 802.11n
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 9.67 9.27 30dBm/1W
Middle 2437 8.65 7.33 30dBm/1W
High 2462 9.63 9.18 30dBm/1W

The spectrum analyzer plots are attached as below.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz

*RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 2.5 ms

l 70 3DB

Center 2.412 GHz 2.5 MHz/ Span 25 MHz

Tx Channel

Bandwidth 18 MHz Power 10.10 dBm

Date: 4_.NOV.2010 13:22:38

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



Page 29 of 132

802.11g Channel Middle 2437MHz

*RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 2.5 ms
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o
| —10 // N
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| _20 J\/‘ \\\

l 70 3DB
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Bandwidth 18 MHz Power O_.00 dBm

Date: 4_.NOV.2010 13:24:04
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802.11g Channel High 2462MHz

*RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 2.5 ms
10
-0 o - — |
H-10
1 PK
J"/ "’\\\
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Date: 4.NOV.2010 13:26:08
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802.11n Channel High 2412MHz

*RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 2.5 ms
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Date: 4_.NOV.2010 13:27:43
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802.11n Channel High 2437MHz

*RBW 1 MHz
VBW 3 MHz
Ref 20 dBm Att 40 dB SWT 2.5 ms
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Date: 4_.NOV.2010 13:29:34

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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802.11n Channel High 2462MHz

*RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 2.5 ms

l 70 3DB

Center 2.462 GHz 2.5 MHz/ Span 25 MHz

Tx Channel

Bandwidth 18 MHz Power 9.63 dBm

Date: 4_.NOV.2010 13:31:21

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: 150M wireless usb adapter)

7.2.The Requirement For Section 15.247(e)

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz
band during any time interval of continuous transmission.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.150M wireless usb adapter (EUT)

Model Number : WU106A
Serial Number . N/A
Manufacturer : HAOLIYUAN (SHENZHEN) ELECTRONIC CO., LTD

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 7.1.
7.4.2.Turn on the power of all equipment.
7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are

2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



7.5.Test Procedure
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7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set RBW of spectrum analyzer to 3kHz and VBW to 10kHz, sweep time =
Span/3kHz.

7.5.3.Measurement the maximum power spectral density.

7.6.Test Result
PASS.

Date of Test: November 4, 2010

Temperature:  25°C

EUT: 150M wireless ush adapter

Humidity: 50%

Model No.: WU106A

Power Supply: DC 5V

Test Mode: TX

Test Engineer: Joe

The test was performed with 802.11b
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -5.37 8 dBm
Middle 2437 -6.61 8 dBm
High 2462 -5.08 8 dBm
The test was performed with 802.11g
Frequency Power Spectral Density Limits
Channel (MH2) (dBm) (dBm)
Low 2412 -24.95 8 dBm
Middle 2437 -26.77 8 dBm
High 2462 -24.99 8 dBm

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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The test was performed with 802.11n
Frequency Power Spectral Density Limits
Channel (MHz) (dBm) (dBm)
Low 2412 -24.06 8 dBm
Middle 2437 -26.16 8 dBm
High 2462 -25.30 8 dBm

The spectrum analyzer plots are attached as below.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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802.11b Channel Low 2412MHz

% *RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -5.37 dBm
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- o
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/

L-40

--50

-80

Center 2.41007 GHz 30 kHz/ Span 300 kHz

Date: 4_.NOV.2010 13:39:24
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802.11b Channel Middle 2437MHz
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FCC ID: YXA-WU106A

30 kHz/

Span 300 kHz

=
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802.11b Channel High 2462MHz
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FCC ID: YXA-WU106A
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=
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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FCC ID: YXA-WU106A
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Span 300 kHz

=
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802.11g Channel High 2462MHz
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Date: 4.NOV.2010 14:03:36

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



802.11n Channel High 2412MHz
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FCC ID: YXA-WU106A
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Span 300 kHz

=
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802.11n Channel High 2437MHz
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802.11n Channel High 2462MHz
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8. BAND EDGE COMPLIANCE TEST

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: 150M wireless usb adapter)

8.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

8.3.EUT Configuration on Measurement

FCC ID: YXA-WU106A

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.150M wireless usb adapter (EUT)

Model Number : WU106A
Serial Number . N/A
Manufacturer : HAOLIYUAN (SHENZHEN) ELECTRONIC CO., LTD

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2462MHz TX frequency to transmit.

8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

8.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz with convenient
frequency span.

8.5.3.The band edges was measured and recorded.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



8.6.Test Result

Pass

Date of Test: November 4, 2010

Temperature:

EUT: 150M wireless ush adapter

Model No.: WU106A

Power Supply:

Test Mode: TX

Test Engineer:

Page 48 of 132

25°C

Humidity:

50%

DC 5V

Joe

The test was performed with 802.11b

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz2)
2412 37.09 > 20dBc
2462 36.84 > 20dBc

The test was performed with 802.11g

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MH2z)
2412 33.04 > 20dBc
2462 32.23 > 20dBc

The test was performed with 802.11n

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 32.45 > 20dBc
2462 32.76 > 20dBc

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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802.11b Channel Low 2412MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel High 2462MHz
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FCC ID: YXA-WU106A
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802.11n Channel High 2412MHz
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802.11n Channel High 2462MHz
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9. RADIATED SPURIOUS EMISSION TEST

9.1.Block Diagram of Test Setup

FCC ID: YXA-WU106A

9.1.1.Block diagram of connection between the EUT and peripherals

Notebook

EUT

|

USB port

Setup: Transmitting mode

(EUT: 150M wireless usb adapter)

9.1.2.Semi-Anechoic Chamber Test Setup Diagram

Cable

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

0.8 METER

l

GROUND PLANE

(EUT: 150M wireless usb adapter)

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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9.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

9.3.Restricted bands of operation

9.3.1.FCC Part 15.205 Restricted bands of operation

(a) Except as shown in paragraph (d) of this section, Only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 45-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-335.4 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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9.4.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.4.1.150M wireless usb adapter (EUT)

Model Number : WUI106A
Serial Number : N/A
Manufacturer : HAOLIYUAN (SHENZHEN) ELECTRONIC CO.,LTD

9.5.0perating Condition of EUT

9.5.1.Setup the EUT and simulator as shown as Section 8.1.
9.5.2.Turn on the power of all equipment.

9.5.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

9.6.Test Procedure

FCC ID: YXA-WU106A

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The worst-case data rate for this channel to be 1Mbps for 802.11b mode and 6Mbps for
802.11g mode, based on previous with 802.11 WLAN product design architectures.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



9.7.The Field Strength of Radiation Emission Measurement Results
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PASS.
Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless ush adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuVv/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal

For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MHz) | Av | peak | OB Ay | peak | AV | PEAK | Av | PEAK |
2400000 | 3938 | 4526 7.46 31.92 | 3780 | 54 74 | 2208 | 3620 | Vertical
2412030 | 9528 | 101.21 7.43 87.85 | 93.78 i i Vertical

4824052 | 5089 | 56.81 0.19 50.70 | 56.62 | 54 74 | 330 | 1738 | Vertical
7236.076 44,73 50.66 3.05 47.78 53.71 54 74 -6.22 -20.29 Vertical
2400000 | 3973 | 4565 7.46 3227 | 3819 | 54 74 | 2173 | -3581 | Horizontal
2412030 | 9692 | 102.86 7.43 89.49 | 9543 i i Horizontal

*4824.052 | 5087 | 56.84 0.19 5068 | 56.65 | 54 74 | 332 | -17.35 | Horizontal
7236.076 | 4490 | 50.92 3.05 4795 | 5397 | 54 74 | -605 | -2003 | Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: YXA-WU106A

2. *: Denotes restricted band of operation.
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Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11b Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEaKk | @) | Av |Peak | Av |PEak | Av | pEAK | ™"
2437.032 94.68 100.54 -7.36 87.32 93.18 - - - Vertical
*4874.053 50.56 56.47 0.09 50.65 | 56.56 54 74 -3.35 -17.44 Vertical
*7311.078 44.49 50.41 3.22 47.71 | 53.63 54 74 -6.29 -20.37 Vertical
2437.032 96.60 102.53 -7.36 89.24 95.17 - - - Horizontal
*4874.053 50.56 56.55 0.09 50.65 | 56.64 54 74 -3.35 -17.36 | Horizontal
*7311.078 44,72 50.66 3.22 47.94 53.88 54 74 -6.06 -20.12 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11b Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | peak |©O™ (@B | Ay | pEAk | AV | PEAK | AV | pEAK |
2462.029 95.33 101.29 -7.35 87.98 93.94 - - - Vertical
2483.500 39.60 45.63 -7.37 32.23 38.26 54 74 -21.77 -35.74 Vertical
*4924.050 50.38 56.29 0.34 50.72 56.63 54 74 -3.28 -17.37 Vertical
*7386.077 44.54 50.44 3.39 47.93 53.83 54 74 -6.07 -20.17 Vertical
2462.029 96.77 102.74 -7.35 89.42 95.39 - - - Horizontal
2483.500 39.66 45.55 -7.37 32.29 38.18 54 74 -21.71 -35.82 Horizontal
*4924.050 | 50.40 56.37 0.34 50.74 | 56.71 54 74 -3.26 -17.29 | Horizontal
*7386.077 44.28 50.22 3.39 47.67 53.61 54 74 -6.33 -20.39 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11g Channel Low 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MH2) Corr. (dB) on
AV PEAK AV PEAK AV PEAK AV PEAK
2400.000 39.98 45.88 -7.46 32.52 38.42 54 74 -21.48 -35.58 Vertical
2412.033 95.51 101.43 -7.43 88.08 94.00 - - - - Vertical
*4824.054 | 49.80 55.72 -0.19 49.61 | 5553 54 74 -4.39 -18.47 Vertical
7236.080 43.58 49.46 3.05 46.63 52.51 54 74 -7.37 -21.49 Vertical
2400.000 39.72 45.68 -7.46 32.26 | 3822 54 74 -21.74 | -35.78 | Horizontal
2412.033 96.09 102.06 -7.43 88.66 94.63 - - - - Horizontal
*4824.054 50.38 56.22 -0.19 50.19 56.03 54 74 -3.81 -17.97 Horizontal
7236.080 44.23 50.15 3.05 47.28 53.20 54 74 -60.72 -20.80 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode: 802.11g Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | av | peak |©Om (@B | av | PEAk | AV | PEAK | AV | pEAK |
2437.031 95.19 101.10 -7.36 87.83 93.74 - - - Vertical
*4874.052 | 50.06 55.95 0.09 50.15 | 56.04 54 74 -3.85 -17.96 Vertical
*7311.076 | 44.19 50.06 3.22 47.41 | 53.28 54 74 -6.59 -20.72 Vertical
2437.031 96.07 101.92 -7.36 88.71 94.56 - - - Horizontal
*4874.052 49.23 55.20 0.09 49.32 55.29 54 74 -4.68 -18.71 Horizontal
*7311.076 43.91 49.82 3.22 47.13 53.04 54 74 -6.87 -20.96 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11g Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | OB av | PEAK | AV | PEAK | AV | pEAK |
2462.032 95.34 101.29 -7.35 87.99 93.94 - - - Vertical
2483.500 39.80 45,72 -7.37 32.43 38.35 54 74 -21.57 -35.65 Vertical
*4924.051 | 49.30 55.29 0.34 49.64 | 55.63 54 74 -4.36 -18.37 Vertical
*7386.079 43.52 49.55 3.39 46.91 52.94 54 74 -7.09 -21.06 Vertical
2462.032 96.01 101.95 -7.35 88.66 94.60 - - - Horizontal
2483.500 39.66 45.65 -7.37 32.29 38.28 54 74 -21.71 -35.72 Horizontal
*4924.051 | 49.58 55.46 0.34 49.92 | 55.80 54 74 -4.08 -18.20 | Horizontal
*7386.079 43.46 49.37 3.39 46.85 52.76 54 74 -7.15 -21.24 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11n Channel High 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | OB av | PEAK | AV | PEAK | AV | pEAK |

2400.000 40.06 45.96 -7.46 32.60 38.50 54 74 -21.40 -35.50 Vertical
2412.036 95.25 101.16 -7.43 87.82 93.73 - - - Vertical
*4824.056 50.35 56.24 -0.19 50.16 56.05 54 74 -3.84 -17.95 Vertical
7236.082 43.38 49.29 3.05 46.43 52.34 54 74 -71.57 -21.66 Vertical
2400.000 39.76 45,71 -7.46 32.30 38.25 54 74 -21.70 -35.75 Horizontal
2412.036 96.47 102.36 -7.43 89.04 94.93 - - - Horizontal
*4824.056 50.97 56.90 -0.19 50.78 | 56.71 54 74 -3.22 -17.39 | Horizontal
7236.082 44.07 50.03 3.05 47.12 53.08 54 74 -6.88 -20.92 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11n Channel High 2437MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak SO @B Av | pEak | AV | PEAK | AV | pEAK |
2437.035 95.15 101.07 -7.36 87.79 | 93.71 - - - Vertical
*4874.055 50.00 55.91 0.09 50.09 56.00 54 74 -3.91 18.00 Vertical
*7311.080 | 43.25 49.14 3.22 46.47 | 52.36 54 74 -7.53 -21.64 Vertical
2437.035 96.02 101.95 -7.36 88.66 94.59 - - - Horizontal
*4874.055 | 49.90 55.82 0.09 49.99 | 55.91 54 74 -4.01 | -18.092 | Horizontal
*7311.080 43.78 49.70 3.22 47.00 52.92 54 74 -7.00 -21.08 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




Date of Test: November 2-3, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: DC 5V
Test Mode:  802.11n Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
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For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency | Reading(dBuV/m) | Factor | Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
MH2) | Av | pEak | OB av | PEAK | AV | PEAK | AV | pEAK |
2462.034 95.03 100.96 -7.35 87.68 93.61 - - - Vertical
2483.500 39.81 45.72 -7.37 3244 | 38.35 54 74 -21.56 | -35.65 Vertical
*4924.054 | 49.53 55.42 0.34 49.87 | 55.76 54 74 -4.13 -18.24 Vertical
*7386.079 42.77 48.69 3.39 46.16 52.08 54 74 -7.84 -21.92 Vertical
2462.034 96.11 102.10 -7.35 88.76 94.75 - - - Horizontal
2483.500 39.93 45.89 -7.37 32.56 38.52 54 74 -21.44 -35.48 Horizontal
*4924.054 50.13 56.16 0.34 50.47 56.50 54 74 -3.53 -17.50 Horizontal
*7386.079 43.83 49.80 3.34 47.17 53.14 54 74 -6.83 -20.86 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




ACCURATE TECHNOLOGY CO,, LTD.

F1.Eldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China
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Site: 966 chamber

Tel:+86-0755-26003250
Fan:+B86-0755-26503396

Model:  WWL108A

Job No.: RTTE #5868
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ CyYHum.(%) 25 C/50%
EUT: 150M wireless ush adapter
Mode:  TX Channel 1 (802.11b)

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO..LTD

Polanzation: Horizontal
Power Source: DC 5V
Date: 2010/11/02

Time: 15:01:24

Engineer Signature: Joe
Distance: 3m

MNote:  Sample No.: 102541

Report No.:ATE20102255

nn  dRuV/im

1
onn
iR i 40 50 G0 7O BOD ann ano H00 GO0 700 monn MHz
-Freq. hgd:mg Factor Result Limit Margin Height | Degres
e (MHz (dBuVim) | (dB) | (dBuVim) | (dBuVim) | (aB) | 77| temy | qaegy | MO

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0756-26503280
Fax:+B6-0755-26503356

Model:  WILHOGA

Job No.: RTTE #5869
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp,( CYHum.(%) 25 C/50%
EUT 150M wireless usb adapter
Maode: TX Channel 1 (802.11b)

Polarization:  Vertical

Power Souree:

Time: 15:05:27
Engineer Signature: Joe

Distance: 3m

Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONMNICS CO.LTD

DC 5V
Date: 2010/11/02

Mote:  Sample No.:102541

Repart No. ATE20102255

00 dBuV/m

T

0.o
a0 Al Hll B0 0 BO 300 ang 5000 B0 JO00 Tomin MHz
Freq. Reading Factor Result Limit  |Margin .| Hegnt | Degres
He. (MHz) | (@BuVim) | (dB) | (dBuVim) | (dBuVim) | (aB) |“®™ | tem) | oeg) | Femek

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A .Changyuan Mew Material Port Keyuan Rd,
Secience & Industry Park Nanshan Shenzhen P.R.China
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Site: 966 chamber

Tel-+86-0755-26503280
Fax:+B86-0755-265033986

Job No.. RTTE #5887 Folarization; Horizontal
Standard: FCC Class B 3M Radiated Power Source; DC 5V
Test item:  Radiation Test Date: 2010/11/03
Temp.[ CYHum.(%) 25 C/50% Time: 9:12:28
EUT: 150M wireless ush adapter Engineer Signature:  Joe
Mode: TX Channel 1 (802.11b) Distance: 3m
Model,  WLIT0BA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Note:  Sample No.:102541 Report No.:ATE20102255
1M0e0  dBuV/m
T T j, T T T T T I Bimit1: —
90
8l
n
60
; I
50 : { v SR
s
< il
0
20
1
(i |
1B, TR ZO00 111111 G000 RODO  FO0E RODT S0 TROGD NMH 2
| Freq. | Reading | Factor | Result | Limit [Margin [ Height | Degree |
No- | (MHz) | (@BuVim) | (dB) | (dBuVim) |(dBuV/m) | dB) |° | emi | (meg) | RO
1 2400.000| 45.65 -7.46 38.19 74.00 |-35.81| peak
2 2400000 39.73 -7.46 3227 5400 |-21.73| AVG
3 2412.030| 102.86 743 8543 - - peak
4+ 2412.030| 96.92 -7.43 £9.49 = = AVG
5 4824.052| 56584 -0.19 56.65 7400 ([-17.35| peak
G 4824.052| 5087 -0.19 20.68 54.00 -3.32 | AVG
T 1236.076| 50.92 3.06 o387 74.00 |-20.03| peak
8 7236.076| 44.90 3.05 47.85 54.00 £.06 | AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg.A.Changyuan New Material Port Keyuan Rd,
Seience & Industry Park,Nanshan Shenzhen,P.R.China

Maodel:  WU10GA

Job No.. RTTE #5888
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 25 C/50%

EUT: 150M wireless ush adapter
Mode:  TX Channel 1 (802.11b)

Manufacturer. HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Page 70 of 132

Site: 966 chamber

Tel:+26-0755-26503200
Fax:+86-0755-26503396

Polanzation. Vertical
Power Source: DC 5V
Date: 2010/11/03

Time: 8:08:11

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:102541

Report Mo ATE20102255

100.0  dbu¥/m
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. Mwmw.wmml
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100 nnn il 000 5On0  GOO0  TO00 /0009000 VEnnin oM

N fllzxﬂrﬁlc;} Egﬂfm} F{?ﬂg?r {dgi?\fl?r:n wémm, h::rag}m atector | (e [::ggmf e
1 2400.000| 45.26 -7.46 37.80 74.00 [-36.20| peak
2 2400.000| 30.38 -7.46 31.92 84.00 |-22.08| AVG
3 2412.030| 101.21 -7.43 93.78 - - peak
4 2412.030( 95.28 -7.43 87.85 = = AVG
5 4824.052| 56.81 -0.18 56.62 74.00 |-17.38| peak
& 4824.052| 50.8% -0.19 50.70 £4.00 -3.30 | AVG
7 7236.076| 50.66 3.05 53.71 74.00 [-20.289| peak
B 7236.076( 44.73 2.05 47.78 54.00 B5.22 | AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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L ACCURATE TECHNOLOGY CO., LTD. Site; 968 chamber
AT c F1,Bldg A Changyuan New Matarial Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job Neo.: RTTE #5804 Folarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 8V
Test item: Radiation Test Date: 2010/11/03
Temp.l CyYHum.(%) 25 C/50% Time: 10:48:50
EUT: 150M wireless usb adapter Engineer Sighature:  Joe
Mode: TX Channel 1 (802.11b) Distance: 3m

Model.  WLU108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO..LTD
Note:  Sample No.:102541 Report No:ATE20102255

mn ARV im
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[ N {iﬂf‘-{ﬁg‘ﬂfﬁl F{?{Et?r {di?ji‘f-:’:!nj .ng:jn\;}m} ﬂﬂ'é{“ Ditector F:?rﬁ?r o) | Reman

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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L ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
A c F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503200

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503398
Job No.: RTTE #5805 Polarization;  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2010/11/03
Temp. CYHum.(%) 25 C/B0% Time: 10:34:16&
EUT: 150M wireless usb adapter Engineer Signhature:  Joe
Mode: TX Channel 1 {802.11b) Distance: 3m

Model.  WLU108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO..LTD
Note:  Sample No.:102541  Report No:ATE20102255
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FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Site: 966 chamber

Tel+B6-0755-26503200
Fax:+86-0705-26003356

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

FCC ID: YXA-WU106A

Job No.: RTTE #5871 Polatization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/02
Temp.( CyHum. (%) 25 C/50% Time: 15:14:20
EUT! 150M wireless ushy adapler Engineer Signature: Joe
Mode:  TX Channel & (802.11b) Distance: 3m
Model:  WU108A
Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Mote:  Sample No.:102541 Repeort No ATE20102255 |
700 dBuVm
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" |
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ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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9 ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
A T c F1,Bldg, A Changyuan New Matenal Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China bbbl e
Job No.: RTTE #5870 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2010/11/02
Temp{ CyHum. (%) 25 C/50% Time: 15:10:22
EUT: 150M wireless ush adapter Engineer Signature:  Joe
Mode: TX Channel & (802.11b) Distance: 3m

Model:  WU106A
Manufacturer: HACQLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

MNote: Sample No.o 102541 Report No - ATE20102255
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FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A.Changyuan New Material Port Keyuan Rd,

Job Mo.. RTTE #5888

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ C)YHum.(%) 25 C/50%
EUT: 150M wireless ush adapter
Mode:  TX Channel 6 (802.11b)
Medel:  WLU106A

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CQ_LTD

Science & Industry Park.Nanshan Shenzhen,P.R.China

Page 75 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Polanzation;

Hornizontal
Power Source: DG 5V

Date: 2010/11/03
Time: 8:17:41

Engineer Signature: Joe
Distance: 3m

Wﬂ

MNote:  Sample No.:102541 Report No:ATE20102255
100.0  dBV/m i
1 fimit1: —

20
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nn

100 oo 2000 3000 5n0O0 GO0 7000 BO00 5000 TRODD 06>
_Freq. ﬁ'gd:tng Factor Result Limit Margin Height | Degres

e (MHz) | (@Buvim) | (dB) | (dBuVim) | (@BuVim)| (aB) || iem) | (cegy | Remark
1 2437.022| 10253 | -7.36 | 95.17 : = | peak
2 2437.032| 96.60 7.36 | 89.24 5 - | AVG
3 4874.053| 56,55 0.09 56.64 7400 |-17.36| peak
4 4874.053| 5056 008 | 5065 5400 | -3.35| AVG
5 7311.078| 50.66 322 53.88 7400 |-20.12| peak
6 7311.078| 44.72 322 | 47.04 54.00 | -6.06 | AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg, A Changyuan New Material Port Keyuan Rd,

Page 76 of 132

Site: 866 chamber

Tel:+86-0755-26503290

FCC ID: YXA-WU106A

Science & Industry Park Nanshan Shenzhen P.R China Fax:+86-0755-26503356

Job No.: RTTE #5389 Polarization:  Vertical
Standard: FCC Class B 2M Radiated Power Sauree: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp({ CyHum (%) 25 C/50% Time: 9:21:58
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 6 (2802.11b) Distance: 3m
Model:  WLITDBA
Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Note: Sample No:102541 Report No:ATE20102255

W00 dBuV/m

limin 1 —
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&1 3

! e 5
o - — | - - v 1 —
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w s . Aoy N
.ﬂ-u«ﬂﬂj ‘MW W@me}

ag WALIAL kb g p i)

20

i

0.0

000, UK 2000 000 000 G000 SO0 BO0U 9000 THO00. MKz
Freq. Reading Factor Resuilt Limit  |Margin i Haght | Degres

No- | MHz) | (dBuvim) | (dB) | (dBuVim) | (dBuVim) | (dB) | %% | wm) | (seg) | Pemek
1 2437.022| 10054 -7.36 93.18 = s peak
2 2437.022| 9468 736 | 87.32 - - | AVG
3 4874.053| 56.47 0.09 56.56 7400 |-17.44| peak
4 4874 .053| 50.58 0.09 50.85 5400 | -335| AVG
B 7311078 5041 3.22 53.63 7400 |-20.37| peak
B T211.078 44 49 3.22 47 71 54,00 -6.29 | AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



9 ACCURATE TECHNOLOGY CO., LTD. S
A c F1.Bldg.A.Changyuan Mew Material Port Keyuan Rd,

Page 77 of 132

ite; 968 chamber

Tel:+86-0755-26503280

Science & Indusiry Park Nanshan Shenzhen P.R.China Fax+

86-0755-26503308

Job No.: RTTE #5907

Testitem: Radiation Test

Model:  WLUI10BA

Standard: FCC Class B 3M Radiated

Temp{ CyHum.(%) 25 C/50%
EUT: 150M wireless usb adapter
Maode: TX Channel 6 (802.11b)

Polanzation: Horizontal
Power Source: DC 5V
Date: 2010/11/03

Time: 11:03:54

Engineer Signature: Joe
Distance: 3m

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Mote:  Sample No.:102541

Report Mo ATE20102255

0.0  dbuV/m

a0
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20
o
Do
10000.000 20000 25000.0M112
oy {EEH'L [5535:}?3; iﬂﬁt?r {dgis\:ﬁ: méwm; hﬁrg}m Dolckr | ey | )y | e

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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-"'v'J ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China FaxE8-0755-280039%

Jobh No.: RTTE #5906 Polanzation: Verhcal

Standard: FCC Class B 3M Radiated Power Source: DC 5Y

Testitem: Radiation Test Date: 2010/11/03

Temp.( CYHum.(%) 25 C/50% Time: 10:52:30

EUT: 150M wireless ush adapter Engineer Signature: Joe

Made: T Channel 6 (202.11b) Distance: 2m

Model:  WU10BA
Manufacturer. HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Mote:  Sample No.:102541 Report No.ATEZ0102255

700 dDu¥im

et 1 -

40

30
20
1]
[1K1]
1 B0, Bon e | 0 ] 00 oMz
Freq. Reading Factor Result Limit  |Margin Height | Degres
Ne. (MHz) | (@Buvim) | (@B) | (dBuvim) | (@Buvim) | (g8) | "% | (em) | (ang | Reman

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China

Page 79 of 132

Site: 966 chamber

Tel:+86-0755-26003280
Fax:+86-0755-26503356

EUT:
Mode:
Modlel

- MNote:

Job No.:

RTTE #5872
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp. CyHum.[%) 25 C/50%

150M wireless usb adapter
TX Channel 11 (802.11b)

© WU1DBA

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

Sample NU.:1U2541_ Report NoATE20102255

Polanzation: Horizontal
Power Source: DC SV
Date: 2010/11/02

Time: 15:19:41

Engineer Signature: Joe
Distanes: 3m

(LU dBuV/m

FCC ID: YXA-WU106A

limind - —
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Freq. Feading Factor Resuit Limit  |Margin [ et | Degres
b (MHz) ‘(dBqu} (dB) [dBqu}l‘[dBqu] (@B) |V | o) | (deg) | PO

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



B ACCURATE TECHNOLOGY CO., LTD.
A c F1,Bldg, A Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P.R.China

Page 80 of 132

Site: 946 chamber

Tel:+86-0755-28503290
Fax:+86-0755-265033496

Job No.: RTTE #5873

Standard: FCC Class B 3M Radiated

Testitem: Radiation Tesl

Temp.{ C)¥Hum.(%6) 25 C/50%

EUT: 150M wireless ush adapter

Mode; TX Channel 11 (802.11b)

Model:  WU108A

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Polarization: \ertical
Power Source: DC 5V
Date: 2010/11/02

Time: 15:23:50
Engineer Signature: Joe
Distance: 3m

MNote:  Sample No.:102541 Report No ATE20102255

mo BV m

a0

an
20
mn
on
a0 0060 A0 [£1] B0 TOD &0 Ann AN 500 GO0 700 10000 MH:
o [ ot | e | Ty | b || o] 2| | o | oo

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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ACCURATE TECHNOLOGY CO.,, LTD. AR AR R
AT c F1.Bldg A .Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen, P.R.China Fax:+86-0755-26503396
Jobh No: RTTE #5881 Polanzation: Horizontal
Standard: FCC Class B 3M Radiated Power Saurce: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp.( C)YHum.(%) 25 C/50% Time: 9:31209
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 11 (802.11b) Distance: 3m

Model:  WIL108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Mote:  Sample No.:102541 Report No:ATE20102255

1000 dBuVim

g
a2kl
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s = 1 — A o

20

10

om

1000000 2000 3000 5000 GO00 7000 80003000 160000 MHz

o | e | oo | i | e ] | e | | St
1 2462020| 10274 | -7.35 | 9539 S = | peak
2 2462.028| 0877 735 | g89.42 = - | AvG
3 2483.500| 4555 737 | 3818 7400 |-35.82| peak
4 2483500 3966 737 | 3229 5400 |-21.71| Ave
5 4924050 5837 0.34 56.71 74.00 |-17.29| peak
5 4924050 5040 0.34 50.74 5400 | -3.26| AVG
7 7386.077| 5022 3.39 53.61 7400 |-20.39| peak
8 7386.077| 44.28 339 | 4767 54.00 | -6.33| AVG

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg,A.Changyuan New Material Port Keyuan Rd,

Job Na: RTTE #5880
Standard: FCC Class B 3M Radiated
Testitern: Radiation Test
Temp.( CyHum. (%) 25 C/50%

DHEN0e: S INcHsIn. Fark; Narshan SHienzien, 2.5 L

Page 82 of 132

Site: 986 chamber

Tel:+86-0755-26503280
Fax+86-0755-26503396

Polanzation:
Power Source: DC 5V
Date: 2010/11/03

Time: 9:27:02

Vertical

10

IR M»‘W

EUT: 150M wireless ush adapter Engineer Signature: Joe
Mode: TX Channel 11 (802.11h) Distance: 3m
Model:  WU108A
Manufacturer HAGLIYUAN (SHENZHEN) ELECTRONICS CO_LTD
Mote:  Sample No.:102541 Report No.:ATE20102255

1000 dBu¥/m

1 bt 1 ;
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LR 2000 Juwu S000 GOUD FO00 90003000 18000 UMz

i ﬂﬂl‘; Sémf; Fég?r (d@iﬂjﬁu méﬂﬂ?m; M{ngjm Dotsce | "2 | Ty | oo
[ 2462020 10128 | -7.35 | 9394 - - | peak
F 2462026 9533 | -7.35 | B7.08 - - | AVG
3 7483500 4583 | -737 | 3826 | 7400 |-3574] peak
4 2483500| 3080 | -7.37 | 3223 | 5400 |-21.77] AVG
5 4924050 56.20 | 034 | 5663 | 7400 |-17.37| peak
8 4924050| 5038 | 034 | 5072 | 5400 | -328| AVG
7 7386.077| 5044 | 339 | 5383 | 7400 |-20.17| peak
8 7386.077| 4454 | 339 | 4703 | 5400 | -8.07| AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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-'-’5' ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290
Science & Industry Park.Nanshan Shenzhen P.R.China P+ B6-0755-26-03396

Job No.: RTTE #5908 Folanzation: Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item:  Radiation Test Date: 2010/11/03

Temp., C)YHum.(%) 25 C/50% Time: 11:09:25

EUT: 150M wireless ush adapter Engineer Signature; Joe

Mode: TX Channel 11 (802.11b) Distance: 3m

Model:  WILI1068A
Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONICS CQ_LTD

MNote:  Sample No.:102541 Report No:ATE20102255

70.0  dDuV/im

Bmit1: —

50

40

an
20
m
nn
18000.000 20000 25000.0M1iz
Freq. Reading | Factor | Result Limit Margin Height | Degres
No- | mHz) | (dBuvim) | (dB) | (dBuVim)|(dBuvim)| a@B) | %™ | wm | (degy | RO

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,

Page 84 of 132

Site: 966 chamber

Tel:+86-0755-26503280

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503356

Job No.: RTTE #5209 Polanzation: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp  Cy¥Hum.[%) 25 C/50% Time: 11:13:52
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 11 (B02.11k) Distance: 3m
Model:  WU1TDBA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Mote: Sample No:102541 Report No:ATE20102255

Mo dBuV/m
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R 20000 S0 0MHz
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FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1.Bldg A Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park.Nanshan Shenzhen PR China Fa:$85-0755-2650399
Job No.. RTTE #5875 Palanzation. Horizontal
Standard: FCC Class B 3M Radiated Power Seurce: DC 5V
Testitem: Radiation Tesl Date: 2010/11/02
Temp.i C)YHum.{%) 25 C/50% Time: 15:34:25
EUT: 150M wireless ush adapter Engineer Signature; Joe
Made: TX Channel 1 (802 11qg) Distance: 3m

Medel:  WU106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Mote:  Sample No.. 102541 Report NoU ATE20102255

o diuNIm

:MWMMMNMM

oo
30O A0 50 5O 0. BO 3n0 aon 500 GO0 700 V0000 MHz
Freq. Reading Factor Result Limit  |Margin . Haight | Deqrea
”“" (MHz) {dBqu}‘ (@8) | @BuVim) | (dBuVim) | (@B) |77 | tem | (e | MO

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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? ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1.Eldg. A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Science & Industry Park Nanshan Shenzhen, P.R.China Fax:+86-0755-26503356
Job No.: RTTE #5874 Polanzation: \ertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/02
Temp.{ CyYHum.(%) 25 C/50% Time: 15:30:21
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode:  TX Channel 1 (802.11q) Distance: 3m

Model:  WUL108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO. LTD

Mote:  Sample No.:102541 Report No.:ATE20102255

N0 dBuVim

1

nn
30000 L1 50 K0 70 &0 300 Ann B0l GO0 FO0 G000 MHz
Freq. Reading Factor Result Limit |Margin Heighl | Degies
i (MHz) | (@BuVim) | (dB) | (dBuVim) | (@BuVim) | (dB) || emi | (egy | RO

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1 Eldg A .Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P.R.China

Page 87 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Fax:+86-0755-265033596

Job Na.:

RTTE #5852
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polanzation: Horizontal
Power Source; DC 5V
Date: 2010/11/03

E——

Temp.( C)YHum.(%) 25 C/50% Time: 9:40:59
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode:  TX Channel 1(802.119) Distance: 3m
Model:  WL106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO. LTD
Mote:  Sample No.:102541 Report No :ATE20102255

000 BV

a bimit1: —

an
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1000, (o0 2000 000 G000 &O00  7O00 BO00 9000 18000 DMHz

B {EﬂreHi-] {1:;3‘?1;?3} Ff;gt?r fdg?:?-.fuf:ﬂ méﬂm; h?:rﬂg}m Dovocor | T | gy | Romork
1 2400.000| 45.68 746 | 3822 | 7400 |-35.78| peak
2 2400.000| 39.72 746 | 3226 | 5400 |-21.74] AVG
3 2412.033| 10206 | -743 | 9463 ] - | peak
4 2412.033| 96.09 743 | 8866 3 - | AVG
5 4824054| 5622 | -0.19 | 56.03 | 7400 |-17.97| peak
8 4824054| 5038 | -0.189 | 5018 | 5400 | -381| AVG
7 7236080 50.15 305 | 5320 | 7400 |-20.80| peak
8 7236.080| 44.23 305 | 47.28 5400 | 6.72| AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1,.Bldg, A ,Changyuan New Material Port Keyuan Rd,

Ecience & Industry Park Nanshan Shenzhen P.R.China

Page 88 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503308

Job No.:

RTTE #5883
Standard; FCC Class B 3M Radiated
Test item: Radiation Test

Palarization;

Vertical
Power Source: DC 5V

Date: 2010/11/03

70

an

Temp.l ClYHum.(%) 25 C/50% Time: 9:45:27
EUT: 150M wareless ush adapter Engineer Signature; Joe
Mode:  TX Channel 1(802.11g) Distance: 3m
Model,  WLIT0BA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Note:  Sample No.:102541  Report No ATEZ0102255

000 dHuV/m

- T T [ 1 ] vy T limit1: —

20

1

on

10000080 2000 3000 5000 GOOD  7OOOD BOOD 2000 1e0DD.OMH:z
NS, {:nriic.‘z'] (i;;ﬁfl:\?} F{zgﬁr mﬁfﬂ:ﬂ (dém;my lerég;n i F:?E?I Tong) | oo
1 2400.000] 4588 | -7486 | 3842 | 7400 |-3558| peak
7 7400000, 3998 746 | 3252 | 5400 |-2148] AVG
3 2412.033| 10143 | -743 | 94.00 - - | peak
3 2412.033| 9551 743 | 8808 - - | AVG
5 4824054| 5572 | 019 | 5553 | 7400 |-1847| peak
6 4804054| 2080 | 019 | 2961 5400 | 430 | AVG
7 7236.080| 4946 305 | 5251 7400 |-2149] peak
8 7236.080| 4358 305 | 4663 | 5400 |-737| AVG
FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.
F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Job No.: RTTE #5911
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Page 89 of 132

Site: 966 chamber

Tel:+86-0755-26503290

Fax:

+86-0755-2650323496

Polarizatian:
Power Source;

Horizontal

DC 5V

Date: 2010/11/03

40

Temp{ C)YHum(%) 25 C!50% Time: 11:25:08
EUT: 150M wireless ush adapter Enginesr Signature; Joe
Mode: TX Channel 1 (802 11g) Distance: 3m
Model:  WU108A
Manufacturer: HAOQLIYUAN (SHENZHEN) ELECTRONICS CO. LTD
MNote:  Sample Mo.:102541 Report NoATE20102255
0.0 dBu¥/im
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No.| [req [ Readng [ Factor | Resul T LI Marg oy [Hol 0000 ok

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bidg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model::  WU10EA

Job No.: RTTE #5910
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp({ CyHum. (%) 25 C/50%
EUT: 150M wireless ush adapter
Mode:  TX Channel 1 (802.11g)

Polanzation: Verfical
Power Source: DC 5V
Date: 2010/11/03

Time: 11:20:48

Enginesr Signature:  Joe
Distance: 3m

Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Mote: Sample No. 102541

Report Mo..ATE20102255
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Freq. Reading | Factor | Result Limit  [Margin Heigh! | Degrea
No- | MHz) | @Buvim) | (dB) | (@Buvim) | (dBuVim) | (@B) | P | dom | ey | Memerk

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO.,, LTD.

F1.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China

Page 91 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Faxi+86-0755-26503396

Job Mo.: RTTE #5876
Standard; FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CWHum.(%) 25 C/50%
EUT: 150M wireless usb adapter
Maodle; TX Channel & (2802.11g)
Moclel:  WU10BA

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO. LTD

Horizontal
Fower Source: DC SV
Date: 2010/11/02

Time: 15:39:32

Engineer Signature: Joe
Distance: 3m

Polarization:

Mote:  Sample No.:102541

Report No.:ATE20102255

Ton dBuY e
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n.n ! {
30.000 40 50 GO TO o0 300 400 500 GO0 70O 10000 MH=z
Ifreq. Reading Factor Result Limit Ma?grin Height | Dogres
e (MHz) | (dBuVim) | (dB) | (dBu\V/m) | (dBuVim) Detactar | “em) | (deg,) | Remer

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255




ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

Page 92 of 132

Site: 966 chamber

Tel+B6-0755-26503200
Fax:+86-0755-26503396

Model:  WU10GA

Job No.: RTTE #5877
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CyHum.(%) 25 C/50%
EUT 150M wireless ush adapier
Made:  TX Channel 6 (802.11g)

Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONICE CO.LTD

Polatization: Wertical
Power Source: DC 5V
Date: 201011702

Time: 15:43:40

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:102541

Repaort Mo, ATE20102255

o dBuV/m

HMMW

FCC ID: YXA-WU106A

0.0
30000 40 5 B 70 &0 3ng 400 500  E00 700 10000 MM
' Freq. Reading | Factor Result | Limit [Margin | Height | Degres
No- | (MHz) ‘mBqu}‘ (dB) ]{dBquJ_(dBqu] T i G T i

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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@ ACCURATE TECHNOLOGY CO., LTD. Site: 986 chamber
A c F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Science & Industry Park Nanshan Shenzhen P.R China Fax:+86-0755-26503396
Job No.: RTTE #5895 Polanzation: Horizontal
Standard: FCC Class B 3M Radiated Power Source: 0OC 5Y
Testitem: Radiation Test Date: 2010/11/03
Temp. ChWHum.(%) 25 C/50% Time: 8:54:57
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 6 (802.11g) Distance: 3m

Model:  WU108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRQGNICS CO.LTD

Mote: Sample No. 102541 Report No-ATE20102255

mon  dRuyfm

:
|

”ﬁmwx«w

30

20

m

0o

1000.000 3000 3000 5000 7000 00009000 10000.0 il
Freg. | Reading | Factor [ Result | Limit [Margin [ Hosgnt [ Dearee

No. | Hz) | (@Buvim) | (dB) | (dBuvim) | (aBuvim) | (aB) | "™ | iem) | (deq) | Remerk
1 2437.031 101.82 -7.368 g4 568 . 3 peak
2 2437.031| @8.07 -7.38 88.71 = = AVG
3 4874.052| 55.20 0.08 55.29 74.00 |-18.71| peak
4 4874052 4923 0.08 49 32 54.00 -4.88 | AVG
5 7311.076| 4982 3.22 53.04 74.00 |-2098) peak
B 7311.076| 4391 322 47 13 54,00 -B.87 | AVG

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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- ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen P.R China Fax:+86-0755-26503396

Job No.: RTTE #5894 Polarization: \ertical

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Testitem: Radiation Test Date: 2010/11/03

Temp.( CYHum.(%) 25 C/50% Time: 8:50:35

EUT 150M wireless usb adapter Engineer Signature: Joe

Maode: Tx Channel 8 (802.11g) Distance: 3m

Model:  WLU106A
Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

MNote:  Sample No.:102541 Report No. ATE20102285

1000 dBuV/m

I lomi 1 —
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OO0 oo 20009 Joo 000 GOOO  FOO00 Qoo 000 TUon. O M=
FI‘EQ. Reading Factor Result Limit Margin 'HDII;II'IE Dogrea

No. (MHz) | (@Buv/im) | (@B) |(dBuvim) | (dBuvim}| (aB) || (em) | (mq) | Remat
1 2437.031| 101.10 | -738 | 9374 = - | peak
2 2437.031| 9519 736 | 87.83 = - | AVG
3 4874.052| 5595 0.09 56.04 74.00 |-17.98| peak
4 4874.052| 50086 0.09 5015 5400 | -3.85| AVG
5 7311.076| 50.06 322 53.28 7400 |-2072| peak
6 7311.076| 44.19 322 37 41 5400 | 659 AVG

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A T c F1,Bldg, A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+B6-0755-26503396
Job No.: RTTE #5912 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source; DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp.( CYHum.(%) 25 C/50% Time: 11:30:31
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 8 (802.11g) Distance: 3m

Model:  WU108A
Manufacturer: HAQOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Note:  Sample No.:102541  Report NoATE20102255

o dBuVm

- ] e P—
]
4D
a0
20
[
no
10000.000 20000 25000.0 M1z
" Freq. | Reading | Faector "PﬁaeEnr_i T Limit [Marain T Height | Degree
i (MHz) | (@BuVim) | (@B) | (dBuvim) | (dBuvim)| (d8) |7 | em | (oeg) | B

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



Job No,: RTTE #5913

Standard: FCC Class B 3M Radiated

Test itemn; Radiation Test

Temp.( CyHum. (%) 25 C/50%

EUT: 150M wireless usb adapter

Mode:  TX Channel 6 (802 11g)

Model:  WU106A

Manufacturer HAGLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

ACCURATE TECHNOLOGY CO,, LTD.

F1.Bidg,A.Changyuan MNew Material Port Keyuan Rd,
‘Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 96 of 132

Site: 966 chamber

Tel+86-0755-26503280
Fax:+86-0755-265033%6

Polanzaton: Vertical
Power Source: DC 5V
Date: 2010/11/03
Time: 11:34:51

Enginesr Signature:  Joe

Distance: 3m

Mote:  Sample No.:102541 Report No.ATE20102255

0.0  dbu¥/m

L1

o
20
m
o
1000.000 20000 Z5000.0M1iz
i {iﬁ&] SEE};E} 'Trg_gt}or {dgifflj]:-n} mémm; h?[ﬁ]m Datactor | "G | g | R

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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? ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen, P.R.China Fax:+86-0755-26503386
Job No.: RTTE #5879 Polanzation: Horizontal
Standard: FCC Class B 3M Radiated Fower Source: DC 5V
Testitem: Radiation Test Date: 2010/11/02
Temp.{ CyYHum.(%) 25 C/50% Time: 15:53:08
EUT: 150M wireless usb adapter Engineer Sighature: Joe
Mode: TX Channal 11 (802.11g) Distance: 3m

Model:  WWL108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

MNote:  Sample No:102541 Report No-ATE20102255

0D dBuV Fm
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No. | (i | iy | ) | mavim) | cuvi | (a) | 2o | oy | gy | Pt

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:4+86-0755-265033%96

Model: WU108A

Job No.. RTTE #5878
Standard: FCC Class B 3M Radiated
Testitem: Radiation Tesl
Temp.i C)YHum.(%) 25 C/50%
EUT: 150M wireless ush adapter
Mode: TX Channel 11 (802 11g)

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

Page 98 of 132

Site: 966 chamber
Tel+86-0755-26503220

Polanzation: Vertical
Power Source:  DC 5V
Date: 2010/11/02

Time: 15:48:55

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.:102541

Report No.:ATE20102255

70.0  dDuV/im

40

) e WMMWMMM

o.n
0.0 au o0 GO 0 po e i1H] 400 S0  GOO  yoo 10000 Mbz
Freq. Reading Factor Result Limit [Margin I Height | Degree | o
No- | mHz) | (aBuvim)| (@B) |(dBuvim) |(dBuvim)| (aB) |"#% | twm | (aegy | RETE

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.
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Site: 966 chamber

F1.Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280
Science & Industry Park Nanshan Shenzhen,P.R China Fox¥ BB 26903398

Job No.. RTTE #5896 Polanzation: Honzontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp. CYHum.(%) 25 C/50% Time: 10:00:24
EUT: 150M wireless ush adapter Engineer Signature;  Joe
Mode:  TX Channel 11 (802.11g) Distance: 3m
Model:  WU106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CQ_LTD
MNote:  Sample No.:102541 Report No:ATE20102255

100.0  dBuV/m

b 1

a0

#0

70
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a0

3 f
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100U.000 ZO00 3000 5000 GUDO 7UD0 BUDUS000 VHUDD.U Mz
Freq. Reading Factor Result Limit  |Margin o Height | Degree | o

No- | (MHz) | (aBuvim)| (dB) |(dBuVim) |(cBuvim)| (@B) |7 | dem) | (deq) | RO
1 2462.032| 101.95 =7.35 8480 - - peak
2 2482032 98.01 -71.35 88.66 - - AVG
3 2483.500| 45865 =737 3828 7400 |-3572| peak
4 2483.500| 3966 -7.37 3229 5400 |-21.71] AVG
5 4924051 5548 0.34 5580 7400 |-1820| peak
6 4924051 4958 0.24 4992 54 00 4.08 | AVG
T 7386.079| 4837 339 5278 7400 |-21.24| peak
8 T386.070) 4348 339 46.85 5400 | -7.15| AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg, A Changyuan New Material Port Keyuan Rd,

Page 100 of 132

Site: 866 chamber

Tel:+86-0755-26503290

FCC ID: YXA-WU106A

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job Na.: RTTE #5847 Polanzation:  Vertical
Standard: FCC Class B 3M Radiated Paower Saurce: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp({ CyHum (%) 25 C/50% Time: 10:04:50
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 11 (B02.11g) Distance: 3m
Model:  WU10BA
Manufacturer: HACQLIYUAN (SHENZHEN) ELECTRONICS CO_LTD
MNote:  Sample No:102541 Report NocATE20102255

000 dBu¥/m

1 Th =
i

a0
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1000000 2000 3000 5000 OO0 7000 80009000 18000_0MH:
Freq. Reading Factor Resuilt Limit  |Margin : Hagh! | Degres

b (MHz) | (dBuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB) Detaclal | “emy | (degy | Hemork
1 2462032 101.29 -7.35 9394 - - peak
2 12462.032| 9534 735 | 8799 - - | Ave
3 2483.500| 4572 -7.37 38.35 7400 |-3565| peak
4 2483.500| 329.80 -7.37 3243 5400 |-2157| AVG
5 4924.051| 5529 034 | 55863 7400 |-18.37| peak
(5] 4924.051 49.30 0.34 4964 54.00 436 | AVG
7 7386.078| 4955 339 5284 7400 |-21.08| peak
g 7386.079| 4352 3.39 46.91 5400 |-7.08| AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Joh No.:
Standard:

RTTE #5815
FCC Class B 3M Radiated
Testitem: Radiation Test

Polanzation. Honizontal
Power Source: DC 5V
Date: 2010/11/03

Page 101 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503386

Temp.( CYHum.[%) 25 C/50% Time: 11:44:35
EUT: 150M wireless usb adapter Enginesr Signature: Joe
Mode:  TX Channel 11 (2802.11g) Distance: 3m
Model:  WU108A
Manufacturer; HAQLIYUAN (SHENZHEMN) ELECTRONICS CO. LTD
Mote:  Sample No..1025471 Report No. ATEZD102255
oo dBum
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MWM““WWWWMMWWWW‘
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T 20000 25000 0MH 2
Mo, tﬁi&: Séﬁﬂﬂ?; FEZET' {dgisulﬂjrlr:ﬂ tdémlml NEE}M S J:::ﬂ?t r::;;nf s

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



FCC ID: YXA-WU106A
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9 ACCURATE TECHNOLOGY CO., LTD. Site: 988 chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Job MNo.: RTTE #5914

Standard: FCC Class B 3M Radiated

Testitem: Radiation Test

Temp.( CWHum.(%) 25 C/50%

EUT: 150M wireless usb adapter

Mode: TX Channel 11 (802.11g)

Model:  WU106A

Manufacturer: HACLIYUAN (SHENZHEN) ELECTRONICS CO, LTD

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-6755-265033098

Polarization: Vertical
Power Source: DC 5Y
Date: 2010/11/03

Time: 11:40:09

Engineer Signature: Joe
Distance: 3m

Note:  Sample No.:102541 Report No:ATE20102255

T0.0  dDuV/m

MMWMW”WWWMWMMM
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oo
1 ROU0, T L] 250000 MHz
Freq. Reading Factor Fesult Limit Margin Height | Dogroe 2
Wo, MHz) | (@Buvim) | (dB) | (dBuvim) | @Buvim) | aBy | PEF | (em) | cdeg) | Remat

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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¥ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1.Bldg A .Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R China ERE e R IERo

Job No.: RTTE #5880 Palanzation. Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitern:  Radiation Test Date: 2010/11/02
Temp( C)YHum.(%) 25 C/50% Time: 18:01:35
EUT: 150M wireless ush adapter Engineer Signature; Joe
Mode: TX Channel 1 (802.11n) Distance: 3m
Model:  WLH08A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CQ.LTD
MNote:  Sample No.:102541 Report No.:ATE20102255
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No- | (MHz2) | (dBuVim) | (dB) dequ]—J- (@BuVim) | (dB) | %™ | emi | egy | RO

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO.,, LTD.

F1.Bldg A Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R.China

Page 104 of 132

Site: 966 chamber

Tel:+B8-0755-26503280
Fax:+86-0755-26503396

Job No.:

RTTE #5881
Standard; FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.[ CYHum.(%) 25 C/50%

EUT: 150M wireless usb adapter
Mode: TX Channel 1 (802 .11n)
Madel:  WU108A

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

Polarization:  Verical
Power Source: DC 5V
Date: 2010/11/02

Time: 16:05:42

Engineer Signature:  Joe
Distance: 3m

MNote:

Sample No.: 102541

Report No.:ATE20102255

D dBuVSm
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30080 an K B0 mooHO 3mi 400 SO0 GO0 SO0 TO0R0 MHz
Freqg. Reading Factor Result Limit  |Margin ) Heinh! | Deqrea
Ne. | MHz) |(dBuvim)| (dB) |(dBuvim)|(cBuvim)| (aB) | | wm | (oeqi | P

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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® ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503280

Seience & Industry Park Nanshan Shenzhen,P.R.China Fax:+B6-0755-26503396
Job No.. RTTE #5899 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitern:  Radiation Test Date: 2010/11/03
Temp.( CYHum.(%) 25 C/50% Time: 10:18:56
EUT: 150M wireless ush adapter Engineer Signature: Joe
MMode: TX Channel 1 (802.11n) Distance: 3m

Model:  WU108A
Manufacturer. HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Note:  Sample No.:102541  Report NoATE20102255

0 BN

s i i

mn

k1

20

1]

[N

LAV JTI K] OO0 GOON  FOO0. 80009000 1R (M 2

o; {ifrlilqz'm ;_3533';?% ]T;ZETF _{qﬁsﬁ:q ) Ld_gln?‘;lftm] NEE::“ Dotectr | O | Taeg | Fomas
1 2400.000| 45.71 746 | 3825 74.00 |-3575| peak
2 2400.000| 39.76 746 | 3230 54,00 |-21.70| AVG
3 2412.036| 10236 | -743 | 9493 = - | peak
4 2412.038| 96.47 743 | 89.04 g - | AvG
5 4824.056| 56.90 -0.18 | 56.71 74.00 |[-17.39| peak
B 4824.056| 5097 -0.19 50.78 54.00 | -3.22| AVG
7 7236.082| 50.03 3.05 53.08 74.00 |-20.92| peak
ta] 7236.082 4407 3.05 47.12 54.00 -5.88 | AVG

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Model: WLU106A

Job Mo.. RTTE #5898
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp. C)yHum.(%) 25

EUT: 150M wireless ush adapter
Mode:  TX Channel 1 (802.11n)

C /50 %

Page 106 of 132

Site: 966 chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Palanzation;

Time: 10:14:27

Engineer Signature: Joe

Distance: 3m

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CQ_LTD

Vertical
Power Source: DG 5V
Date: 2010/11/03

Mote:  Sample MNo.:102541

Report No:ATE20102255

100.0  dBuY/m

an

n
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0o _

1000. 000 2000 3000 5000 GOOO TOODO 8OO0 2000 18000 oMz

i (EAFEHZ-] {Egi*.d.-‘l;:r?} F@Eﬁ“ :dzﬁ:ﬂ (dlBJ:':':JEm} h??ig;n il nglr?'?l [733._2”1” gmars
1 2400.000| 45986 -7.46 38.50 74.00 |-35.50| peak
2 2400000, 40.06 -7.46 3260 5400 |-21.40 AVG
3 2412.036) 101.16 -7.43 93.73 - = peak
4 2412.036| 9525 -7.43 a7.82 - = AVG
8 4824.056, 56.29 0.19 56.05 T4.00 |-17.95| peak
6 4824 058| 5035 -0.19 5016 54 00 -3.84 | AVG
T T236.082) 4928 3.05 52.34 7400 |[-21.66| peak
8 T236.082) 4338 3.05 46.43 54.00 -T.57 | AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

Model:  WU108A

Page 107 of 132

Site: 966 chamber

Manufacturer, HAQLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

F1.Bidg,A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R China i BT S5- 26505396
Job No.: RTTE #5918 Polanzation: Honzontal
Standard: FCC Class B M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp( CyHum.(%) 25 C/50% Time: 11:52:09
EUT: 150M wireless usb adapter Enginesr Signature: Joe
Mode: TX Channel 1 (202.11n) Distance: 3m

MNote:  Sample No.:102541

Report Mo.:ATEZ20102255
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FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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a

4 ACCURATE TECHNOLOGY CO,, LTD. Site: 968 chamber
A c F1.Bldg,A.Changyuan New Material Port Keyuan Rd, Tek+86-(0/805-2050500

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503356
Job No.: RTTE #5917 Polanzation: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testiten:: Radiation Test Date: 2010/11/03
Temp. C)lHum (%) 25 C/50% Time: 11:56:43
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode:  TX Channel 1 (802.11n) Distance: 3m

Model:  WU108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

MNote:  Sample No.:102541  Report No. ATE20102255

J0LD dBuV Fm
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VS R 20000 25000 D MHz
Freq. Reading Factor Result Limit  |Margin o [4eight | Degreo Bemark
— (MHz (dBuVim) | (dB) | (dBuVim) | (dBuVim) | (dB) | T | tem) | (deq) | NOT

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



Page 109 of 132

ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber

F1.Bldg,A Changyuan MNew Material Port Keyuan Rd,

Tel:+B86-0755-26503250

Science & Industry Park Nanshan Shenzhen,P.R China Fax:+86-0755-26503396

Model:  WU1DBA

Job Ne:: RTTE #5383
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
Temp.( CWHum. (%) 25 C/50%
EUT: 150M wireless ush adapter
Mode:  TX Channel 6 (802.11n)

Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

Polarization: Horizontal
Power Source: DC 5V
Date: 2010/11/02

Time: 16:14:58

Engineer Signature: Joe
Distance: 3m

Mote:  Sample No.: 102541

Report NoATE20102255
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Freqg. Feading Factar Result Limit  |Margin | Hespht | Dagres
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FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1.Bldg, A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P.R.China

S

Page 110 of 132

ite: 866 chamber

Tel:+86-0755-26503250

Fax:+

86-0755-26503396

Job No:: RTTE #5882

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CyHum. (%) 25 C/50%
EUT: 150M wireless ush adapter
Meode: TA Channel & (B02.11n)
Model:  WU1DBA

Polarization:
Power Source: DC 5V

Date: 2010/11/02

Time: 16:10:50
Engineer Signature: Joe

Distance:

Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONICS CO.LTD

3m

Vertical

MNote:

Sample No.: 102541

Report No.:ATE20102255

0.0 dBul /m

il 1 —
]
i |
|
|
40 J
o :
1o .
0.0
300 an L1 ] (51 fi 80 b1 1] Anu L] GO0 Jon 10000 MHz
Freq. Reading Factor Result Limit  |Margin Hesght | Degreo "
No. (MHz) | (dBuVim) | (d8) | (dBuvim) | (dBuVim) | (dB) | P | iem | (geq) | Reme

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1.Eldg.A.Changyuan New Malerial Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China

Page 111 of 132

Site: 966 chamber

Tel:+86-0755-26003250
Fax:+86-0755-26503356

Job Na.:

RTTE #5900
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polanzation: Horizontal
Power Source: DC 5V

Date: 2010/11/03

FCC ID: YXA-WU106A

Temp.( C)YHum.(%) 25 C/50% Time: 10:24:18
EUT: 150M wireless ush adapter Engineer Signature:  Joe
Mode:  TX Channel & (B02.11n) Distance: 3m
Model:  WU108A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD
Mote:  Sample No.:102541 Report No:ATE20102255
1000 dBuIm
L fimit 1 —
an
a0
o
R |
I § i s i
. ] ;
40 : W‘ﬁ“"ﬂ ' . M
20
n
0.0
1000000 2000 000 SOU0  GODU  FUDD BODUSOG0 TBODD. UMMz
Freq. Reading | Factor Resuilt Limit  |Margin Height | Deqras
No- | (MHz) | (dBuVim) | (dB) |(dBuVim)|(dBuVim)| (dB) | | em | (eg) | ME
1 2437.035| 10195 -7.26 94 59 - - peak
2 2437035 9602 736 | 8866 . - | AVG
3 4874055 55862 0.09 55.91 7400 |-18089| peak
4 4374055 4990 0.09 4999 5400 401 | AVG
5 7311.080| 4970 322 52.92 7400 |-21.08| peak
8 7311.080| 4378 322 47 00 5400 | -7.00| peak

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Site: 966 chamber

Tel:+86-0755-26003250
Fax:+86-0755-26503356

Job Na.:

RTTE #5901
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Polanzation: Vertical
Power Source: DC 5V

Date: 2010/11/03

FCC ID: YXA-WU106A

Temp.( C)YHum.(%) 25 C/50% Time: 10:28:46
EUT: 150M wireless ush adapter Engineer Signature:  Joe
Mode:  TX Channel & (B02.11n) Distance: 3m
Model:  WIU106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Mote:  Sample No.:102541 Report No:ATE20102255
1000 dBuVm
! limit 1 . —
a ¢
an
7o
&N
o . i ¥ -
| A
a0 ﬁiww
0 |
20
n
0o
LT 2000 300y SOU0 GODU FUDU BOOU 9000 180000 MHz
Freq. Reading | Factor Resuilt Limit  |Margin Height | Deqras
No- | (MHz) | (dBuVim) | (dB) | (dBuvim) |(@BuVim)| (@B) | | tem | gy | P
1 2437.035| 101.07 -7.26 a3 - - peak
2 2437.035| 9515 -7.36 a87.79 - - AVG
3 4874.055 5581 0.09 56.00 7400 (-18.00| peak
4 4874055 50.00 0.09 50.09 5400 | -3.91| AVG
5 7311.080| 49.14 322 52.36 T4.00 |-21.64| peak
6 7311.080| 4325 322 46.47 5400 | -753| AVG

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo: RTTE £5919 Polarization:

Horizontal

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Power Source: DC 5V
Date: 2010/11/03

Temp.| C)YHum.(%) 25 C/50% Time: 12:05:30
EUT: 150M wireless usb adapter Engineer Signature: Joe
Moade: TX Channel 6 (B02.11n) Distance: 3m
Model:  WLU106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO LTD
Mote:  Sample No.:102541 Report NoATE20102255
W0 dBuVim
Tt 1: —
&0
50

MWWWWMMWM” PR e

FCC ID: YXA-WU106A
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) ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1.Bldg.A, Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503250

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503356
Job Na.:: RTTE #5918 Polanzation:  Vertical
Standard: FCC Class B 3M Radiated Paower Source: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp. CyHum.[%) 25 C/50% Time: 12:01:19
EUT: 150M wireless usb adapter Engineer Signature:  Joe
Modle: TX Channel 6 (802.11n) Distanece: 3m

Model:  WL10BA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

MNote:  Sample No:102541 Report No:ATE20102255

(LU dBuV/m

limitl- ——
()
50
a0
]
20
mw
0.0
e 25000 DMH 2
Freq. Reading | Factor | Result Limit  [Margin T Heun | Degres
o] iz ‘idﬁuwml (dB) cdsuwm‘ndﬂuwml (dB) | PPN | “icm) | (dugy | Romork

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg, A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen,P.R.China

Job Mo

Temp.(
EUT:

Mode:
Model:

RTTE #5884
Standard: FCC Class B 3M Radiated
Test item: Radiation Test
CyHum.(®%) 25 C/50%

150M wireless ush adapter
TX Channel 11 (802.11n)

WUu10eA
Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONICS CQ_LTD

Page 115 of 132

Site: 966 chamber

Tel:+B6-0755-26503280
Fax:+86-0755-26503396

Polarization: Horizontal
Power Source: DC 5V
Date: 2010/11/02

Time: 18:20:11

Engineer Signature:  Joe

Distance: 3m

20

Mote:  Sample No..102541 Report No.ATE20102255
0.0 dBuN/m
Wit 1 —
L)
= |
|
40 !
k!

WMWWW

on
30.000 40 50 B0 70 BO 300 AD0 500 EOO UU 1000 MHz
Freq. Reading | Factor Result Limit  |Margin o | Veight | Derea
Noo | mHz) [ (aBuvim) | (dB) | (dBuvim) | (dBuVim) | (dB) | PPN | dem) | (e | ek

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



:] ACCURATE TECHNOLOGY CO,, LTD.
A c F1.Bldg, A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: RTTE #5885

Standard: FCC Class B 3M Radiated

Testitem: Radiation Test

Temp{ CyYHum. (%) 25 C/50%

EUT: 150M wireless ush adapter

Mode: TX Channel 11 (802.11n)

Model:  WU106A

Manufacturer, HAGLIYUAN (SHENZHEN) ELECTRONICS CO_LTD

Page 116 of 132

Site: 966 chamber

Tel+86-0755-26503280
Fax:+86-0755-26503356

Polanzation: Verhical
Power Seurce; DC 5V
Date: 2010/11/02
Time: 16:24:23

Enginesr Signature: Joe

Distance:  3m

Note:  Sample No. 102541 Report No.:ATE20102255

70.0 dbuv/m

40

m

oo
‘30000 a0 50 B0 YO HD 300 400 SO0  BOO o0 10000 MHz
Freq. Reading Factor Result Limit I'.d:.-m;mr Haight | Degres
No. | mrzy | @Buvim) | @B) | (d@Buvim) | @Buvim) | (@B) |™™*™™ | tem) | tdeg) | Remak

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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7 ACCURATE TECHNOLOGY CO., LTD. Site: 66 chamber
AT c F1.Bidg, A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R China Fax:+86-0755-26503356

Job No.: RTTE #5203 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Testitem: Radiation Test Date: 2010/11/03
Temp { C)yHum (%) 25 C/50% Time: 10:538:23
EUT: 150M wireless ush adapter Engineer Signature: Joe
Mode: TX Channel 11 (802.11n) Distance: 3m
Model:  WLUTDGA
Manufacturer: HACOLIYUAN (SHENZHEN) ELECTRONICS CO_LTD
Note:  Sample No.:102541 Report Mo ATE20102255

W00 dBuV/m

1 lmil 1. =
1

30

Bl
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i W M"’“"“ o] e Pt L

a0 M

20

10

0.0

1000_000 2000 3000 SO000 G000 7000 B000 9000 1BUDD.0MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Deares

No- | Hz) | (@Buvim) | (dB) | (dBuVim) | (dBuvim) | (dB) | P | em) | (seq) | e
1 2462.034| 10210 -7.35 a4.75 - - peak
2 2462034 96.11 -7.35 £58.76 - - AVG
3 2483500 4589 -1.37 38.52 74.00 |-3548| peak
4 2483.500| 3993 -7.37 32.58 5400 |[-2144) AVG
5 4524.054| 56.16 034 56.50 7400 |-17.50| peak
5] 4924 04| 50.13 0.34 5047 54,00 -3.53 | AVG
7 T368.079| 49.80 334 53.14 74.00 |-20.86| peak
8 7368.079| 43.83 334 47.17 5400 |-883| AVG

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO,, LTD.

F1.Bldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen P.R.China
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Site: 966 chamber

Tel:+B6-0755-26503230
Fanx:+86-0755-26503396

Job Ma.: RTTE #5902
Standard: FCC Class B 3M Radiated
Test tem:  Radiation Test

Polanzation: Vertical
Power Source: DC 5V

Date: 2010/11/03

Temp.( C)YHum.(%) 25 C/50% Time: 10:33:57
EUT: 150M wireless usb adapter Engineer Signature: Jeoe
Mode: TX Channel 11 (802.11n) Distance: 3m
Model:  WU10BA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Mote:  Sample No.:102541  Report No.ATE20102255

1000 dBuVm

il 1. —

) | ST

20

m

on

T oo 2000 3000 SO00 G000 OO0 SO0 9000 TBODD UMKz

] {3333}”.3; Fgggfr ndfé?ﬂ}:ﬂ ;aéﬂm; "'13'5“];" owecir | E | T | oo
1 2462.034] 10006 | -7.35 | 9361 = = | peak
2 2462.034| 0503 735 | 8766 : - | AVG
3 2483.500| 4572 737 | 3835 7400 |-3565| peak
4 2483.500) 3981 737 | 3244 5400 |-2156| AVG
5 4924054| 5542 034 | 5576 7400 |-18.24| peak
) 4024054 4953 034 | 4087 5400 | 413 | AVG
7 7386.079| 4869 339 | 5208 7400 |-2192| peak
8 7386079 4277 339 | 46.16 5400 |-7.84| AVG

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Seience & Industry Park Nanshan Shenzhen P R China
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Site: 986 chamber

Tel+86-0755-265032890
Fax:+86-0755-26503308

Model:  WLI108A

Job No.: RTTE #5920
Standard: FCC Class B 3M Radiated
Testitem: Radiation Tesi
Temp.{ Cl¥Hum.(%e) 25 C/
EUT: 150M wireless ush adapter
Mode: TX Channel 11 {802.11n)

o0 %

Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO..LTD

Polanzatio:  Horizontal
Power Source: [DC 5V
Date: 2010/11/03

Time: 12:10:41

Engineer Signature: Joe

Distance: 2m

MNote:  Sample Ne.:102541

Report No. ATE20102255

70.0 dDuV/im
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| AN st s S At o O
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FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO., LTD.
F1.BEldg A.Changyuan New Material Port Keyuan Rd,
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Site: 966 chamber
Tel:+86-0755-26503250

FCC ID: YXA-WU106A

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503356

Job No.: RTTE #5921 Polanzation: Vertical
Standard: FCC Class B 3M Radiated Fower Source: DC 8V
Testitem: Radiation Test Date: 2010/11/03
Temp.{ CyYHum.(%) 25 C/50% Time: 12:15:08
EUT: 150M wireless usb adapter Engineer Signature: Joe
Mode: TX Channel 11 (802.11n) Distance: 3Im
Model:  WL106A
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONICS CO.LTD
Mote:  Sample No.:102541 Report No.:ATE20102255

700 dBuV/m
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Freq. Reading | Factor Result Limit  |Margin Heighl | Degres

b (MHz) | (dBuVim) | (dB) | (dBuVim) | (dBuVim) | (@B) | ™" | em | sgj | FEm

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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10.AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

10.1.Block Diagram of Test Setup

10.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«— Adapter Notebook EUT

(EUT: 150M wireless usb adapter)

10.1.2.Shielding Room Test Setup Diagram

= Vertical Rafe C
E G.?u:-::;.:i P'.?u;emn :
% Iy Test R eceiver
)
:Q ———
N — HHHH <
] TEwio
=
~]
e
3 {
J[ed
L%
o
LIS N T~—

REeference Ground Plane

(EUT: 150M wireless usb adapter)

10.2.The Emission Limit

10.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 -56.0 * 56.0 -46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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10.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

10.3.1.150M wireless usb adapter (EUT)

Model Number : WUI106A
Serial Number : N/A
Manufacturer : HAOLIYUAN (SHENZHEN) ELECTRONIC CO., LTD

10.4.0perating Condition of EUT
10.4.1.Setup the EUT and simulator as shown as Section 11.1.
10.4.2.Turn on the power of all equipment.

10.4.3.Let the EUT work in TX (802.11b Channel Middle, 802.11g Channel Middle,
802.11n Channel Middle) mode measure it.

10.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



10.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Page 123 of 132

Date of Test: November 4, 2010 Temperature:  25°C
EUT: 150M wireless ush adapter Humidity: 50%
Model No.:  WU106A Power Supply: AC 120V/60Hz
Test Mode: TX 802.11b Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.198359 52.70 63.7 -11.0 QP
0.298051 46.00 60.3 -14.3 QP
1.593857 34.80 56.0 -21.2 QP
Neutral
0.198359 40.10 53.7 -13.6 AV
0.596975 32.80 46.0 -13.2 AV
1.593857 29.30 46.0 -16.7 AV
0.198359 51.50 63.7 -12.2 QP
0.298051 44.20 60.3 -16.1 QP
0.596975 40.20 56.0 -15.8 QP Li
ive
0.596975 33.20 46.0 -12.8 AV
1.593857 30.80 46.0 -15.2 AV
1.692213 30.40 46.0 -15.6 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.

FCC ID: YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Date of Test: November 4, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: AC 120V/60Hz
Test Mode: TX 802.11g Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MH2z) (dBuV) (dBuv) (dB)
0.198359 52.50 63.7 -11.2 QP
0.298051 45.70 60.3 -14.6 QP
0.596975 37.50 56.0 -18.5 QP
Neutral
0.198359 39.90 53.7 -13.8 AV
0.599363 32.90 46.0 -13.1 AV
1.593857 25.60 46.0 -20.4 AV
0.199152 50.60 63.6 -13.0 QP
0.299243 43.70 60.3 -16.6 QP
0.599363 40.20 56.0 -15.8 QP Li
ive
0.599363 33.30 46.0 -12.7 AV
1.600232 31.00 46.0 -15.0 AV
1.698981 30.70 46.0 -15.3 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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Date of Test: November 4, 2010 Temperature:  25°C
EUT: 150M wireless usb adapter Humidity: 50%
Model No.:  WU106A Power Supply: AC 120V/60Hz
Test Mode: TX 802.11n Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MH2z) (dBuV) (dBuv) (dB)
0.199152 52.20 63.6 -11.4 QP
0.299243 45.70 60.3 -14.6 QP
1.600232 35.20 56.0 -20.8 QP
Neutral
0.200748 39.50 53.6 -14.1 AV
0.599363 33.00 56.0 -13.0 AV
1.600232 29.70 56.0 -16.3 AV
0.199152 50.40 63.6 -13.2 QP
0.299243 43.50 60.3 -16.8 QP
0.599363 40.10 56.0 -15.9 QP Li
ive
0.599363 33.40 46.0 -12.6 AV
1.600232 31.20 46.0 -14.8 AV
16.208260 36.00 50.0 -14.0 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: 150M wireless usb adapter M/N:WULlOGA
Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONIC CO., LTD
Operating Condition: TX Channel & (802.11b)

Test Site: 1#Shielding Room

Operator: Joe

Test Specificaticon: N 120V/60Hz

Comment: Sample No.:102541 Report No.:ATE20102255
Start of Test: 11/4/2010 / 9:37:37AM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IFE Transducer

Frequency Freguency Width ime Bandw.

150.0 kHz 30.0 MHz 0.8 3% QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]
80

70

60

50

40

30 \| |
i ]
o 10y Ml M
:l W ‘ |'\Ar-v.,1
L *““T“L,,_J.L,,;l
U 1
150k 300k 4DBK GO0k 800k 1M 2M M 4M 5M BM 8M 10M 20M  30M
Frequency [Hz]
® ®x ¥MES Josl104-V02_fin
+ + 4MES Joell04-v02_fin2
MES Joell04-V0D2 _pre

MES Joesll04-V02_preZ
—T,IM FCC 15B V QP

—T,IM FCC 15B V AV

MEASUREMENT RESULT: "Joell04-V02 fin"

11/4/2010 5:40AM

Frequency Level Transd Limit Margin Detecteor Line PE
MHz dBpv dB dBuv dB
0.198359 52.70 11.2 64 11.0 QP N GND
0.298051 46.00 11.¢ 6 14.3 QP N GND
1.593857 34.80 1L, 56 21.2 QP N GND
MEASUREMENT RESULT: ”JbellO4—VUZ_fin2"
11/4/2010 9:40AM
requency Level Transd Limit Margin Detecter Line PE
MHz dBpv dB dBuv dB
0.198359 40.10 11.2 54 13.¢ AV N GND
0596975 32.80 12.0 46 13.2 AV N GND
1.593857 29.30 11.7 46 16.7 AV N GND

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B
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EUT: 150M wireless usb adapter M/N:WUlOGA
Manufacturer: HAOLIYUAN (SHENZHEN) ELECTRONIC CO., LTD
Operating Condition: TX Channel ¢ (802.11b)
Test Site: 1#Shielding Room
Operator: Joe
Test Specification: L 120V/e0Hz
Comment: Sample No.:102541 Report No.:ATE201022Z55
Start of Test: 11/4/2010 / 9:33:56EM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Freguency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK81Ze 2008
Average
Level [dBuWV]
80

70

60

50

40

30

20
10

Frequency [Hz]

X x ¥MES

Joell104-v01l_ fin

+ + 4+MES Joell04-VO1l fin2
MES Joelld4-v0l _pre
MES Joell(04-V0l preZ

—1,TM FCC 15B V QF Voltage QF
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT:

"Joell04-V01 fin"

11/4/2010 9:3¢6AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.198359 51.50 11.2 64 12.2 QP Ll GND
0.2968051 44,20 11.¢6 &0 l6.1 QP L1 GND
0.596975 40.20 12.0 56 15.8 QP L1 GND
MEASUREMENT RESULT: "JbellO4—VUl_fin2"
11/4/2010 9:3¢cAM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.596975 33.20 12.0 4% 12.8 AV L1 GND
1.593857 30.80 11.7 46 15.2 AV L1 GND
1.692213 30.40 N7 46 15.6 AV L1 GND
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ACCURATE TECHNOLOGY CO. ,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:
Manufacturer:

Cperating Conditicn:

Test Site:
Opelqt i

Tezt Specification:

Comment:
Start

SCAN TABLE:
Description:
Stop

Freguency
30.0

Short
Star
Frequency
150.0 kHz

of Test:

MHz

150M wireleszs usb adapter M/N:WULl0DEA
HAOLIYUAN (SHENZHEN) ELECTRONIC CO.,
TX Channel € (802.11lqg)

1#shielding Room

R
LTy

Jos

N 120V/60Hz

Sample Ne.:102541 Report No.:ATE20102255
11/4/2010 / 9:40:43AM

"V 150K-30MHz fin"

_SUB
Detecto

STD VTERMZ 1.70
Meas

IF
Bandw.
9 kHz

Step Transducer
Width
0.8 %

QuasiPeak 1.0 s NSLK81Z6 2008

Average

Level [dBpY]
80

70
80
50
40
30

2

o o
T4

-+t r——+-=A

x % ¥MES
+ + +MES

—MES
— T, T

— T T

MEASUREMENT RESULT :

"Joell104-V03 fin"

11/4/2010 9:43AM
Freqguency Ievel Transd Limit Margin Detector Line FE
MHz dBpv dB dBuv dB
52.50 1F.2 64 11.2 ©QF N GND
45.70 11.8 g0 14,86 QP N GND
37.50 12,0 {513] 18,5 QP N GND
MEASUREMENT RESULT: "Joell(04-V03 fin2"
11/4/2010 9343AM
Fregquency Ilevel Transd Limit Margin Detector Line PE
MHZ dBpv 48 dBuv dB
).198359 36.90 11.2 54 13.8 AV N GND
0. 599363 32,890 12.0 46 13.1 AV N GND
1.553857 25.80 117 49 20,4 AV N GND
YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

150M wireless

M/N:WUL

el

Page 129 of 132

EUT:
Manufacturer:
Operating Condi
Test Eite:

HAOLIYUAN (SHENZHEN)
TX Channel © (802.11
1#5hielding Room

tion:

ush adapter

ELECTRONIC CO., LTD

a)

Operater: Joe
Test Specification: L 120V/60Hz
Comment: Sample No.:102541 Report No.:ATE20102255
Start of Tesk: 11/4/,2010 / 9:44:130M
SCAN TABLE: "V 150K-30MHz fin"
Shert Description: _SUB STD VTERMZ 1.70
Stop Step Detecto Meas. IF Transducer
uency Freguency Width i Bandw.
150.0 kHz 30,0 MHE=Zz 0.8 % QuasiPeak 1.0 = 9 kHz NSLKB12¢ 2008
Average
Level [dBuV]
T R
| | | | | | |
| | | | |
7n b

60

50

40
30

il

20 _F___ ===l
Ve dutd |: "Iv.u ﬂu\u‘ |‘L-w1£ ?s_m
g AN =
0 ] L L L L L L L l
150k 300k 400k BDDR BDDR M 2M 3M  4M &M 6M &M 10M 20M° 30M
Frequency [Hz]
® & »MES Jos
F F-+MEZ Jos
MES Joe
MES J
i FCC Volcage QF
— T T3 EC Volzoage AV
MEASUREMENT RESULT: "JbellO4—V04_fin"
11/4/2010 9:46AM
Frequency Level Transd Limit Margin Detector Line PE
MHZ dBpv dB  dBpv dB
0.18915 50,60 11.2 64 13,0 QP L1 GHD
a. 299243 43.70 Il.e 60 lo.o QF Ll GND
9.598363 40.20 12.0 56 5.8 QP Ll GND
MEASUREMENT RESULT: "Joell04-V04 fin2"
117472010 9:46RAM
en: Level Transd ILimit Margin Detector Line PE
MHz dBpv dB  dBpv dB
) .599363 33.30 12.0 4o 12,7 AV L1 GHD
1.600232 31.00 11.7 4o 5.0 AV Ll GND
1.698981 30.70 11.7 44 15.3 AV Ll GHD

YXA-WU106A

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255



ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

150M wireless
HAOLIYUAN (St
TX Channsl & (8
1#5Shielding Reoom
Joe

N i20v/€0H=z
Sample No.:
11/4/2010

L M/N:WU106A
ELECTRONIC CO., LTD

EUT:

Manufacturer:
Operating Condition:
Test ESite:
QDperatoer:

Test Specification:
Comment:

Start of Test:

lqn54l
S 89:50:320M

. tATE20102255

SCAN TABLE: "V 150K-30MHz fin"
Shert Description: _SUB STD VIERMZ 1.70
Start stop Step Detector IF Transducer
Fragusncy Fregusncy Width Bandw
lS0.0 kHz 30.0 MHz 0.8 % QLasiPeak 9 kHz NSLKB1l2e 2008
Average
Level [dBuV]
SG Attt apte S et ary s iragt s iaspns T et | ety et e S e P s

|
Ml-———t=———-b-——fF——+4——F -t ————————— % ————— el B e
Bl e e i L b L e e % —————
50 —————————% —————
40 ———————————# —————————————————————
30} 4 —————

20

i
10 H H f :
] 1
D L L L L L L L L L L
150k 300k 400k 600k 800k 1M 2M 3M  4M &M &M M 10M 20M SDM
Frequency [Hz]
Su, Volzmage QP
cC Y¥oltage AV
MEASUREMENT RESULT: "Jbello4—VO€_fin"
i1/4/2010 9:52aM
Freguency Level Transd Limit Margin Detector Line PE
MHAZ dBpv dB  dBuv dB
0.189152 52.20 11. 64 11.4 QP N GITD
0.299243 45.70 11.¢ 60 id.6 QP N GND
1.600232 35.20 11.7 56 20.8 QP N GND
MEASUREMENT RESULT: "Jbello4—V0€_fin2"
117472010 9:52AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.20074% 39,50 11.2 54 14,1 AV N GHD
0.599363 33.00 12.0 4% 3.0 AV N GIND
1.600232 29.70 11.7 46 18.3 AV N GND

FCC ID: YXA-WU106A
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CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: 150M wireless usb adapter M/N:WULOEA

Manufacturer: HAQLIYUAN (SHENZHEN) ELECTRONIC (CO., LTD

Cperating Condition: TX Channel @ (802.11n)

Test Site: 1#Shielding Room

Cperator: Jos

Test Specification: L 120V/e0EHz

Comment: Sample No.:102541 Report No.:ATE20102255

Start of Test: 11/4/2010 / 9:47:16nM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB STD VIERM2Z 1.70
Start Stop Step Detector Me=as. IF Transducer
Frequency Freguency Width Time Bandw
150.0 kBz 30.0 MHZ 0.8 % QuasiPeak 1.0 = S kHz NSLKB1zZ& 2008

Average

Level [dBpV]
80

70

60

50

40

30

20

10

0
150k 300k 400k

600k 800k 1M

Frequency [Hz]

L
200 30M

X x »ME3 Jogll
= + +MES J.
MES J
ME3 [vs
E
F

— 1. 7T

LIM

Voltage QOF
Vaoltage AV

MEASUREMENT RESULT:

11/4/2010 9:49BM
Freguency Level
MHz dBuv
0,189152 50.40
0.259243 43,50
0.599363 40.10

MEASUREMENT RESULT:

11/4/2010 9:49AM
Freguency Level
MHz dBuv
0.599363 33.40
1.800232 31 .20
1e.208260 38.00C
YXA-WU106A

"Joell(04-V05 fin"

Transd Limit Margin
dB dBuv dB
11.2 4 13.2
11.6 60 i6.8
12.0 58 i5.9
"Joell(04-V05 fin2"
Transd Limit Margin
dB dBuVv dB
12.0 46 12,
11.7 45 i4.8
11.2 50 i4.0

Detector Line PE
QF Ll GIND
QF Ll GND
QF 1 GND
Detector Line FE
AV Ll GHND
AV Ll GND
AV L1 GND

ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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11.ANTENNA REQUIREMENT

11.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

11.2.Antenna Construction

Device is equipped with unique antenna, which is formed by a copper trace on the PCB.
Therefore, the equipment complies with the antenna requirement of Section 15.203.

Antenna

FCC ID: YXA-WU106A ACCURATE TECHNOLOGY CO., LTD Report No.: ATE20102255
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